U-65 (72x174)

A—EZLHYE

Orbital Sander

Z@

-6

/@ CXC

@\f
05

@ @
B-{p=

EB S+ /PARTS LIST 2210
Index mZE Code R4 Description E?ﬂ SE{f
No. Reg'd
1 4401 |ART—H/— Housing cover 1 1,632
2 1449 | RTIVUTEY Spring pin ¢ 3x10 2 100
3 4417 INILTLN— Valve lever 1 960
5 3253  |EHFACH L& Retaining ring STW-10 1 110
6 3256 | RFYLY Ball Bearing 600022 2 864
7 4404 )Y TL—b Rear End Plate 1 2,976
8 4405K | H— Cylinder 1 7,200
9 4386 | RTYLTEY Spring pin ¢ 3x7 1 110
10 5002 |0-Uv¥ O-Ring KS-5 1 100
1 4385 [ RFTYLHTEY Spring pin ¢ 3x4 1 110
12 4406 [R—Y Vane 5 480
13 4431 |o—%— Rotor 1 5,136
14 4448 JO vk FL—k Front End Plate 62 1 2,976
16 4420  |0-Uv4 O-Ring $S-040 1 110
17 414 [INIVITRT—LA Valve stem 1 660
23 4415 =Dy v— Seal washer 1 550
24 4416 |[FyF LD Chip valve 1 660
25 4418 [INILITRFYLS Valve spring 1 170
26 4438  |0-Ur4 O-Ring S-14 1 110
27 4419 A LybkIyi vy Air Inlet Bushing 1 864
28 4752 aO—42—4 %7k Rotor Shaft 1 4536
29 4495 OV H F4— Long key 1 264
30 4449 ALYy Lock ring 1 1,536
31 4759  |6AIAIARILE Cap Screw M5x10 1 120
32 4753 NSUH— Balancer 1 4,020
33 4410 |[F R —IL Dust seal 1 120
34 4755 |2 a—ARTH—X Shoe bearing case 1 2,376
35 4473 7Yy Ball Bearing 6000 2RD 2 936
36 4754  |M79%%—(5.0) Washer 1 360
37 4758 |6F T MARILE Hex bolt M5x12 1 120
38 7017 |#®F b Nut M6 2 160
39 7026 |\ RES Spring Washer M6 2 20
40 1317 FEOviv— Flat Washer M6 2 15
41 4750 | HR—kHAF Support guide 1 5,184
42 12016 |67t RILE Cap Screw M5x10 1 100
43 4756 [T LYR—k Support 2 1,464
44 4540  [OEvkTyir—(M5 Washer(No5 2 110
45 4757 |6FFMAILE Hex bolt M5x10 2 120
46 4489  [6AIAIARILE Cap Screw M4x8 6 110
61 4751N__ |657RT— Housing 1 7,440
62 4432H  |RT7T—Assy Muffler Assy 1 2,232
63 4770 |65MPNyNT72x174) Velcro pad for U-65 ERER 1 6,600
64 2211 |0-Uv¥y O-Ring P-11 1 100
53 4362 AEaY Speed controller 1 1,700
54 4717 6ALUFH Hex. Wrench 3mm 1 220
55 5001G  |hF5 Coupler 1 420
56 4463 ALUTFHE Hex. Wrench 4mm 1 220

(PEGMREET S ENHBYET)

*Parts may be changed with/without notice.




